


. ;._.mrmxmmb__mm...




Body cqu

201
Disassembly tools

Fuel tank 04,
Transmission 201
Crankcase

Crankshaft, Piston

Governor (EC07 2B T) 201 - (¢

ipment (A)
” (B 201
# (CH 201 - 03 -onvns

& Cylinder

CON

201 - 01 eeoens

02

and accessories
(ECO7T-2BT)
(ECO07-2BT) 201

Blower housing, Muffler & Starting

Carburetor & Air
o7
starter

Magneto (R
Receoil
Crank
Crank

Governor

(EC
Cylindc
shaft, Piston
(ECK
Muffler
(EClo
ECLO-

case,

IFan cover,
Carburelor

Magneto (

Recoil starter (E C1

Crankcase and Cy

Crankshaft Camsh
Governor (EY 13
Blower
Carburetor
Magnet (
Recoil starte

(EY

(E

cleaner ( 12
28 TH

aft

housing w::,::m

2R T 201
Yi3-2

Co7 - 21

12 e

201

BT 201 20

rinder head (kv 13

S
O
and Piston (1Y
2T ) 20]
t::% and Ty

o9
- 23

2R T 201
COG e

BT 201 - 27

TENTS

201

eecsaraerianesns

2B T) 20)
13-2B71) 201
Aulfler (K Y13

T 201

vy




Body equipment (A) 201 01




Body equipment (A) 201 - ¢1

1

os -1

22

No.

P RI10-1011cU

PR 7-1012a

AN

102

»

110354

N

1106

N

s H091a
P RIO-1120
PRI3-HI3

v 4112

PR 78011
»  2119a

PRIO-1113

»
S
joag

N
e
B

-
josd

»
=
-t

“ 11030
00165061102
- 00165061103
0021710000

0031010000

1082w A

Name of part

Rear hitch assembly

Cennecting pin a
Stand assembly

Pin (stand)

BoliCunder hitch, under frame)

Bolt(under

Tension pulley assembly

Vobelt (B)

(A

\

3

Universal ihtch
Bolt (handle)
Spring (tension)

Adjusting screw

Wather (for pulley)

Belt

“ (905

s (102)

Bolt (sems) M6 11

" Mg 14

Nut M10
Wisher M10

itch. upper frame)

I type

PROTPRIOPRIB

B~1

5
i L

f—

Wty

1-2 12
1

o
et

[y
ey

St
o

fa—y

i Remarks
|

inch

LB 36
inch

5B 36
LB 35 inch
SB35 inch
1.B 34 inch
310

Part No. i

0032010000
0031512000
0051110011
P R10-1127
0021708000
P R10-9017W A
P RI0-9125W A
0016508200

W
ﬂ
|

Name of part

Snap ring (outer)

Snap pin
Snap pin

Nut M§

Stand assembly (For France)

Auxiliary Stand

Bolt M8 x20

|

|
i

Qty
PRO7PRIOPR
B-1 -2 -1-2

4 4 . 4
1 1o
1 1
1 1 1
1 2
. |
1
1
|
|

1

3

Remarks

!

RT10-310
Wm:uc pin may

he substituto

3]




Body cquipment (B) 201 - 02




Body equipment (B) 201 - 02

Qty ; , : Q'Ly
No. Name of PROTPRIO P W&, Remarks No..  Part  No. , Name of part PROTPRIOP 13

) iB-1 -1-2 i-1-2 o e o CoB-l el
1 P RIO-I080LU , Frame 11 ;, M 2 | PR 7-1013a Pulley cover suppoter assembly, 1 1 1
2 - P RI13-1080ay Frame assembly P ‘ 27 » 1106 | Bolt (upper hitch upper frame) 1y | 1y co Ly
3 » co:/yfpm Stand assembly (For France) 4 1 ,ﬁ 28 » 11052 Belt(under hitch under T‘m:#;w 13 , 1
4 PR 7-1102 Pin (stand) , 1 | 29 | PR71B-4018 Belt retainer S |
50 PRIO-1102 | Washer 4 4 m 4 30 1 0021710000 Nut M10 | 2 2 2
5 »  3096U Fender unit (left) 1 11 31 16032010000 Spring washer MI0 2 2
7 v 30981 Fender assembly (right) 1 1 1 : 32 00165081402 Bolt (sems) M g x 14 2 0 2
] v 404L Wing bolt assernbly 2 2 2 33 1 00165061402 Bolt (sems) M6 «14 3 !
9 s 08530 | Pulley cover assembily 1 1 1 34 ] R31-4109 Spring (main cluteh) 11 1
10 m » 1018 Belt retainer unit 2 2 2 35 | PRIO-9125W A Auxiliary Stand ; ; L1
H »  d0May | Fitting plate 1 36 1 0016508200 Bolt M8 %20 ,, .
12 P RIZ-I0Ma WH‘%MWG@:%w::C 1 | !
13 R35-5102 Rubber washer 2 2 2 ,,
1Ly 00165081602 - Bolt (sems) M & w16 2 2 W
15 ¢+ 00165081603 Bolt (sems) Mg w106 ! 3 3 ,
16 0016508400 Bolt M § x40 , oy
17+ Q0165082502 Bolt (sems)y Mg w23 i , 4 |
180016512300 Dolt MI2x30 1 1 ,
19 5 0021708000 Mg ” 5 : ,
20 M1z 171 i
21 . 0031108000 Washer M § 2 2 1 2 |
22 0031010000 Washer MI10 1 ; N | i
23 W 0032008000 Spring washer M8 4
21 f 0051110011 Snap pin 1 “ | |
95 PRTIB-1014 | Pully cover fitting EMMMSjE,\ 1 h i




Body equipment (C) 201 - 03

eal

N

A
~g

|
T e ] |
SO ;




¥

Body equipment (C) 201 - 03

, : Qy | o @ Q'ty :
<o, Name of PROTPRIOP RIS Part  No. Name of part PROTPRIOPRIA
iB-l -2 -2 B-1 -1-2 12
1 PRIC-2011aG Handle fitting base unit 1 1 26 1 0051904200 Spring pin 1 ﬁ 1 1
0P RTIB-2082 Hundle frame asscembly T W | 27 710000 Nut M10 1 : i i
3 P RI0-20824 7 , 1 , ;, 28 0031112000 , Washer M12 i 1 i
| P RIB-20820 5 H 1o 291 0032010000 , Spring washer M10 ,, 2 2
5 DR 7-2088/2¢ lHandle assembly 1 0051020150 Cotter pi ” 1 i
6 0637109900 1 0051110011 Snap pin
7 00637120960 Knob ! _, 1 0032100160 Pin
C522-3014 ; Grip assembly Y , 0 9 0031106000 Washer M 6 I 1 ;
¢ P R10-2091 1 1 P | Return spring 1 1
10 v 20060 Throttle , 1 1 |
PR 13-2096,1 Throttle | 1 W :
12 Lo Return sprin S
} SUSEETE 1 , 1 1 | |
1 1 | !
15 o 2 2
6 P RT-2H0 1 i !
17 7 cover 1 1 1 ;
1 : : Loy |
G1300349990 2 2 W 2
sl 2 2 2
4 2 9
220 P RIO-2022 [ T | P | ﬁ ,
05061 0U950 1 | 1 ] W ,
PR 101025 i : 1 | 1 i
0637109970 . Knob 1 1 , . H | | | ,




) ~

TR

L l-\j | _%f\‘\\.\{\?\\\ N
TR N AN
, \\\\\ -

= “ *}@ N w%

- 107 Muel [ong

7O



tank 201 - 04

, i Oty H , | Wty
| Part s of p ROF _rwgo,:w%www Remarks i Sart Mo ] Name of part PROTP RIOD RIS Remarks
L — . . Bl b1-2 12 . . S : . - . . B-1 -1-2 |-1-2
1 TGOT-109 | Packing (tank o 1br | prio-soroy | LIt plate assembly AT
, NF11-129a , Fuel separater 1 1 1 _ Complete , PRIZ-E020/1G Tank fitting plate ,._my%._i.mv_%wﬂ u, 1
043 ” Fuel tank cap o 1 1 V 26 »  5107¢G | Fitting plate (strainer) 1
2 P RI10-3014a Front cover assembly : 1 1 1 27 07 Adr cleaner connecting pipe 1 1
5 pRr7IB-s020 o Luel tank _.ﬁmm_%% (Front) 1 | 28 00165061202 Bolt (sems) M § » 12 3 3 3
4 | pRIzsoi7 | Lank il e m,ﬁ%%ﬁ_mc W . 25 001660160 Bolt M 6 % 16 3
5 0 PRIO-901E Fuel mbly 1 1 00165081402 Bolt (sems) M & 11 1
6 PRIZ-501171 1 Fuel | 1 00165081603 Bolt (sems) M§ v 16 4 3
7 L 0641310010 Fuel 1 1 1 320 00165081802 Bolt (scms) M8 2 2
g | PRIO-5101 Fuel 1 1 33 0 (021708000 8 5
g | RTHO Smwﬁﬁ_ Fuel pipe S © 6031008000 Washer M § i
0 PRIO-5I02 Fuel 1 1 L 0032006000 washer M 6
il , Fuel 1 | Spring washer Mg 4
12 o Fuel strainer 1 1 ; Screw (pan head) M5 % 10 2 2
13 i e unit 1 | H 1 , 3 Screw {(pan head) M4 <20 : 1
TR 2 | 2 2 5
15 1 1 1 22
16 COVeT | 1 1 1 | 1
17 Rubber 2 2 2 | ! i
» A13h Co2 2 1
19 ” 11 5
20 PRI3-I0 1 Rubber 1 , ,
21 0561559990 - Hose cramp (hig) 1 1 ,
220 PRI3-4016 Fitting band (big) assembly 1 |
23 0561389590 N Hose cramp (small) » 1 11




Disassembly tools and accessories .01 - 05




Disassembly tools and accessories

201 - 05

No.

3}

Part

No.

PR 7-8001a
P R71B-8002a
P R10-8002¢

P R13-8002¢
R31-3011a

R10-9128G

ey o
v ¥

R13-9112G

bt
w

R10-9127G
P R10-9121

P RI3Z-O113

Name of pert

Accessory tools unit

Accessory
d

74

4 —extension le tube

<

pulley (63¢)
pulley (17P.1)

<<

V opulley (1546)
Vobelt
V belt

assembly

P RO7,PRI0 P RI3

=
1

]

;

|
i
i

Q'ty
12 -1-2
1o
1
1
2 2
1
1
1 1
2
2

i
Remarks

outer dinmeter
65¢

‘old type
F-17081

1061

outer diameter
569

old type
F-17084-1002
LA35 inch or
inch

ISA35
A3
SA31




UOISSTIS TR ]

102

90 -



Name of

P R72-1029
PR 7-1030
v Alo0a

5-B B-062006

M Pl2-i121/1a

MPLI-1121/1a
PR 7-1225¢

$-B B-06203N

% 6202

“ 1138

P R72-1138¢

P 1214128

o 1031

Transmission case

Transmission case

Oil seal

Bearing

Main shaft c:

Main shaft case 7left)

Main shaft s

Bearing

Oil seal

1 1

Sprockel wheo! (

Washer (Shaft A

Axle asse

Shalt A as

Gear B 1

Gear C
Shaft
Gear D) F

Shifter uniy (nx

(o]

ot

ot

X

”

|
|

bt

ot

Part N

MP12B-40706

PR
v 424

3016606202
0021706600
6021712000
0022710000
1032012000
0031519000

5 o e
>R 7 4150

R10-4616¢

Name of part

Shifter unit mmmrv
Coler (shaft A)
Washer (shaft C)
Shifter arm unit

F-type clip

Seal washer

Push screw

Packing (main shalt case
right)

Main shaft case packing (left)

Packing (transmission case)
spring (shifter set)

Roller chain

Wire receiver plate unit

Bolt (sems) Mg <20

pring washer M12

S
S

nap ring (outer) :

=
=
p—
T

[
=
vy

et

[,

4

ot

1

1

Y
-

=t




P

g

ransmission 201 - 06

Part  No. Name of part Remarks

, 106080 Scerew (pan head) 1 W 1 M m%,m
531 0011106200 s 303 M6 %20
5110011106250 | 2 5 5 M 6 M5
0011106300 ” “ 5 15 M 6 <30
56 | 0011106150 ” 2 2 M6 =45
57 1 0051116001 1 1
58 1 0051904200 2 1
59 1 0069031600 2
60 1 1
2610 ” i i ,
[N BT > 1 1 |
5 € i |
GhS ” ! !







Crankcase & Cylinder (E CO07 2B 1) 201 - 07

&40
B3

(& ,
i 41

502




Crankcase & Cylinder (E

CO07-2BT) 201 -07

Mo,

N
B
i

58

[

iy
ptss

Old Part No Remarks

Part Number

Part Number Name of Part CQ'ty

waowo,%: Crankcase compl 1 W ,
0440200020 Oil scal .

0440060010 Oil seal 1 ,

0600200020 Ball bearing T m ww B-6204
0600200010 Ball bearing L mw“ww B-6001
0105060050 Stud BN

0013206280 Stud VR

0011106350 Bolt and washer assy 4 |

0600120020 Ball bearing L w , B Bo0l
0043106080 Screw 1

0037106000 Gasket Col 6-2610
0241060020 Gromme . L COTD-T10
1291340103 Basc 1 kmei-12
0011108200 Bolt and washer assy L4 i

0101080010 Plug o ,% CS3E-115
0210080010 Gasket 1 w C51A-102
1066360501 Ol gauge compl, 1 |

0210160010 Gasket i ,,WA DT -962
1298060211 Reduction cover compl. 1

0110250051 Ol seal PN
1298500103 Gasket (cover) [

0011406250 Bolt and washer assy 6

1291240101 Cylinder compl, 1

0013106281 Stud Lo

1291500103 Gasket (cylinder) 1

Incl. 3~12
20> 307

6>10x2.5

Incl. 23

Incl. 27

A0

<

16

52

0021806600
5032006000
4031006000
1063500103
(022706000
1293500203
0021906000
0650140031
0655000010
1291360101
1291360201
0016608300
0031008000
0032008000
0021808000
0402160010
0037110000
12933006103

64510101

0230060020
0200060020

0013106251

Name of Part

Nut )

Spring washer
Washer

Gasket (insulator)
Nut

Gasket (muffler)
Nut

Spark plug

Spark plug cap

Base 1 compl
Base 2 compl
Holt

Washer

Spring washer

Nut

Gasket
Intake pipe
Lever |
Bolt and washer assy
Spaser

Washer

Stud

N e o

]

|

i

12

E C514-601

TG3TE-T10

I/1
ECIOD-701
3

NGK B-6H
S




Crankshaft, Piston (EC07 2B T) vl - 08

s




Crankshaft, Piston (E C07-2BT) 201 -08

r i
No.  Part Number Name of Part Q'ty WCE Part No.i  Remarks
M i
se 1 1292030300 | Crankshaft assy 1 No. 69 Incl. 2004, 17
6o 1291170201 Governoy plate op 1 No. 58
e 71 0043105080 . Serew Coa ”
Y8 003200500 S 3
9 11291190103 | nor slecve 1o
100230230020 Spacer P
0323010020 - Woodrulf key 1 4% 5-3337 |
150170100000 Nut 1 ECIOD-210
emwwcw (032010000 o Spring washer | 1
18 1 1298220103 + Reduction pinion | 1 :
| | W |
Woodruf{ key L1 3 %3.7-3336!
M T.ock nut 1 w
w Spring was 1 |
P ' Incl. 23~25
,, - w
I
| |S-BB-600%
c3 :
: EC07-2 x2
8106 ,
1
1 No. 69
1 No. 69
280610120010 1 Wwwvgmw,m&
29 05653120010 2 wmﬁwﬁw,mo?w
301202350107 | Piston ring set 1 M
! |
; | i

— 18 —



Governor (ECO07-2BT) 201 - 09

23




Governor (E C07 -

unber

1294220103

6043103050

0032003000

0021706000

00320066000
1054270111
1061280111
1294250111
0217060020
1291330101
0016506100
0022706000

0200070010

Nuame of Part

rrnor shaft

Governor yoke

-~

Screw
Spring washer
Governor lever compl
Nut

Spring washer

3 .
Governor rod

Rod spring

Governor spring

stion washer
Speed control
Boit

Nut

Washer

Stop plate

Wing nut

asiner

Spacer

Serew
Aojusting screw
Nut

Coil spring

Gty MCE art No.

0o

oy

i

Remarks

‘ECO07Tp-411
1/1 ;
E C51C-411
Sa

No. 49= F
EY21A-419
0

No. 22= 5

Nao.

No.

No.
No.
No. 42
WZC.

jang

<



Blower housing, Muffler & Ssartin._ pulley

[&8)

5 ;

o




mfk

t L 'ty Old Part Nov
261 12957 1001 ‘ o Ei. 5 !
2 1299180203 1 : ;
00106506120 6
5032006000 8
0031006000 5 ,
60566100030 : ] wwmm..u..w E-710
L7 , . ,,.WWG:ZTOE
0662000010 | ECSE-T05

0032

1 No 5!

o




U 1 S

£




eancr (B CO7

“2BT) 201 - ..

No.,

-3

o

o

St

I
3o

23

Part Number

Mm@mmaO$ca
1066235508
1066235408
1066243508
2096241508
1066235708

1066235808

1066236008

1066242008
1066235908
1066241008
2096235308
2096211608

1066241108

106625

1296251608
1296250508

1066235008

Name of Part

Carburetor assy
Breed pipe comph
Packing (rubber)

Pilot screw

Throttle stop spring
Guide screw

Screw

Throttle stop spring
Pilot plug

Pilot jet

Ventu

SeL SCrew

Ay jet

Steel ball

Choke sprin

Alr jet

iain nozzie

Main jet

W
Needle valve assy

Pack

Float arm

Pin (float arm)
Float

Bolt

Banjo bolt washer

Old Part Zc, Remarks Wo.l Part Number Name of Part Q'ty 1Ol Part No. Remarks
1 ‘Mzmm.ﬁm?wg 27 | 1066235208 Bolt and washer assy 2 |BW2=0512 (
1 BVI18/08a 28 | 1066254008 Float chamber packing 1 |\VFIATI/ 47
1 BVI8/l6a 29 | 1066253008 Throttle shaft assy 1 BVisa/i0l
1 BVI18/145 30 1 1066253508 Throttle valve 1 BVI18/07 #17.5
1 IB34/lla 31 1 2096235108 Screw and washer assy 3 |CW2Z=0305
1 w YV 16/06a 32 | 1296252008 Choke shaft assy 1 BVI18/147
1 ,w 3=0414 33 | 1066252508 Choke valve 1 IBVI8/20
i _w D28/48 a5 2096231108 Insert washer 2 IFB20/13
1 |N107, 045 <461 0016505080 Bolt 2
1 IM28/1001 # 30 Yird7 0032005000 Spring washer 2
1 BV21/35 48 | 1066233508 Banjo bolt 1
1 |BS30/97 #1290 49 | 0521100011 Banjo i1 )
1 |B21/28 %
1 B21/2% ;
1 BS30/97 | $ 1.5 f,
I iBV18/22 |
[N10%/221 g 775
1 BVI8/52 | ,
1 IBV18/180 18 1.5 | |

1 BVI8/39

1 9 VMI16/24
1 BVI18/202

1 |BVI18/178

1 BVI8/I8

F12T1/04

et

— 94 —




2T - 10z (L 9z-200d) o1oudep



Magneto (ECO7-2BT) 201 - 12

|

- Part Number Name of Part , Q'ly (Ol Part No!' Remarks
A I P S
m 1297010120 Magneto assy 1 ‘No. 68 , Incl. 2~-8
P 1207012108 Flywheel 1 NKEsal A
w, 1297010008 i Generating assy 1 7 H-531 W Incl 3~7
4 1297013008 wWiion coil 1 A H4Q-566
3 1297621508 Breaker 1 MZCmOxc.\J
4 M 1297021008 Condenser 1 ,,EmLE ,
51297023508 Cord compl. | H6K-50L |
6 1077015208 , Screw assy 1 Womwﬁuxlw St
711297022108 , Point cover 1 HC.@;m\* No.62 Incl. 8
3 11257022508 ﬁ il felt 1 MNmom\wo i
%10 0013101080 | Screw 1
Fell 0013101160 . Screw , 2
0013101250 Serew L2
06320061600 Spring washer 5
del1l 0031140000 Washer P

— 26 —



Recoil

starter (ECO7-2BT) 201 -

— Nﬂ}




Recoil starter (ECO7-2B T 201-13

Mo, Part Number Name of Part Q’ty 10ld Part No| Remarks
¥ 11 12950311000 Recoil starter assy 1 W incl. 2
2 | 1295014708 Starter pulley 1 7000522091
| 0016606120 Bolt 3
- 0032006000 Spring washer 3

— 98 —



Crank case, Cylinder (EClo BT 201

. QQ f—




A «,

108 - T) 201 - 14

O

No.

1061020221
0110200010
0 EL0080010
0600200020

1066360 101

1058500123
10580060301
0600120010
FHO250010
GO001500

JHOG100010

1003290103
0031000000
0032006000

0022706000

of part

fz, e case compicte
O1l seal 420328 '

o Oil seal 71141

Ball beari

W 020103 ;W

Gaskel (cover)

Reduction cover complete

Ball be

aring 56301C 3

Sy
G

shaust)

Gaskel (insulator)

Lator

Washer Mg

Spri M 4

Q'ty Remarks
1 ;
| |
«v :
1
2
1
1
1
1 incl. 9,16
1
1
1
1
1
10
16
>

DI03080010

220000060

L/
i\.,

1220000;

Name of part

head

sket complete (b

rad)

rew

Cap (rubber)
Cap (rubber)
st oring

Washer M4

'ty

ot

Old part
“No.

Re

emark

30




Jo. Part  No. | Name of part Q'ty wawm part Remarks
M !
51| 0016608200 Bolt Mg 20 4 V
1061360101 © 2 complete L _,
1061350101 1 complete i ,
51 0013206280 | Stud bolt 4 A
55 1 0013108301 o P |
,

56 1 0013106351 z 2




%‘j




) ICUIDAG

-
et

91 - 10 (L9 -"7"0



2

1062010100
0610120010

1062310101

10l part

H

4
i

ot

s

]




BT) 201-18




Fan cover, Muifler (EC16- BT) 201 - 17

Carburetor

ECL0O-BT) 201-18

Ko.

oo =3

<

0

Old part

Part  No. Name of part Q'ty No.
01651215010 Eoé‘mﬁ housing ‘oom:io? e )
0032006000 Sprng washer Mg 4
0016506120 Bolt Mg %12 4
0662000010 Stop buttn 1
0032004000 Spring washer M ¢ 2
0043104080 Screw M4 x g 2
00310606000 Washer M § 1
1063081001 Y A | Muffler complele | 1
0016608120 Bolt Mg x12 1
0032008000 Spring washer M § 1

Remarks

I
|
Name of part _
i
I
|

(o)

Carburetor assembly |

Ty

Throttle stop

Throttle stop screw

‘loat chamber packing

Main jet (§85)
Main jet holder
Float !
Ranjo bolt washer
Bolt

Float arm pin
Needle valve
Banjo bolt

Banjo

Insert washer

Packing for air cleaner fitiing

r

et

fort

e

i

Remarks

|
Incl. 2 ~20,
i 22~42

i
|
i
i

— 35 —




Magneto (E C10

BT) 201 - 19

Recoil starter (1 C10- BT) 201-20




Magneto (EC10- BT) 20L-19 Recoil starter (ECL0- BT) 201 -20

! “ ! ! "
No..  Part  No. of part Qty Old me Remarks Mo, Part  WNo. , Nams of part i C/Mm CM:AW Re
M | | w o
01 1067010110 w\_‘:mf;c ;mmcz\:iw‘ 1 ..,?2.&;« %23, 7,10 m ” ivowwoio%\@: : ﬂ@nc: ,ﬁmﬂcn ass QEZ%i i
< Flywheel complete W 1 m 2 Starting pulley : 1
B Generating sei 1 ,?c_.,w?@, 8,9 310016606120 ” Bolt Mg <12 i 3
i Contact breaker complete : 1 0032006000 | Spring washer Mg 5
Screw and washer assembly 1 m |
| Washer 1 U.
7 11067110101 Breaker cover complete 1 , , ,
4 | Condenser complete " 1 , V ﬂ
g Oil felt , 1 |

|
|
|




6e —

ot

I

) pedY JISpulidn) pue eswoyuml

-10z (Ldz- ¢TA

7z

T



Crankcase and Cyrinder head (EY13-2BT) 2u.-21

~3

[ 344
W

b

i)

o

e

27

Part  No.

Part Name

Description He.

Part  No.

Part Name

@'ty 10ld part No.

Description

2051020321
2051420203
0105060010
0013206251
03106060010
0440220020
0420110011
2051090301
0440220010
0600220010
2051606103
0011506280
2056360101
0213160010
0420180010
2051300113

20515001

Crankcase compl.

Valve guide

Stud

Stud

Dowel pin

Oil seal

Plug (rubber)

Main bearing cover compl.
Oil seal

Ball b

ring

Gasket (hearing cover)
Bolt and washer assy.
Oil gauge compl,

sket

(rubber)

Cylinder he

Gasket compl. (head)
Bott and washer assy.
Spring washer

Washer

Grommet

Breather piate compl.

Gasket (breather plate)

[AV I S )

[ae]

et

EC53E-1107

EY18B-1115
/1

TG37E-7101
/1

Tncl. 2~ 7,12 29

32

TB22, 35, 7 534
35
fnel.10~12

TB22,41,25,7 | £%36
S-BB-62/22C3 37

NGK B-6 HS

2051440101
2051600603
0016506120
0851080060
2053600103
2053601303
2053290103
2059900107
2055500211
2055600113
(043106100
0032006000

Tappet cover compl.
Gasket (tappet cover)
Bolt

Rubber pipe

Gasket (exhaust)
Gasket (air cleaner)
Insulator

Gasket set

Dust plate compl
Gasket (Dust plate)
Screw M x 10

Spring washer

Incl13, 20, 28,
34, 33, 36
Incl37

— 4 —




— \v~ j—




Crankshaft Camshaft and I

0

iston (EY13-2R T, 201-22

2052010301
2052010303
2052230113
0053201201
0230200020
0230200030
02000
0016608160
003200800
0200080050
0170120020
0032012000
53160101

2053160103

2052310103

Crank
Crankshaft

Crankshaft ge

Woodrulf key

Spacer

Spacer

Spacer

Camshaft comy

Spue

Connecting rod

Oil scraper

shaft com

n
i

ay

ring washer

1SRy,

Rod lock washer

Connecting roc
4

|
j

'ty Old part No. Description

bt

KD31-2117

T: B type
H:n 2.3

i
|
|

select one
{ piece only

|

Incl. 3,13

for B type

Incl.21~23

i

Part Name Qty WCE past NoJ Description
© Piston 1 !
Piston pin 1 ~
- Clip 2 |EY18B-2113
205235 iston ring set 1 ;, Tnel .26~-28
2053340113 i Intake valve 1 | |
| 2053350113 fﬂ Exhaust valve 1
31 | . Valve spring 2
Z053376113 - Spring retainer 2
: Retainer lock 2 ,
2053330203 Tappet 2 W

|
!
_.
|

42




Governor (EY13-2BT) 201 - 23




[
b
o
T
NS

=)

=
i

[

[@5]

2054230101

4 2054220103
0031305000
410021706000

7 ¢ 2054330501

0032006000

17 2051000801

ame

‘095,.:2, lever ooBE
Governor shaft

Clip

Nut

Washer

Governor sprii

Speed control compl.

Bolt

Governor rod
Rod spring

Spring washer

Pivot bo

pot

ot

part No.




Blny 1 (10t - - - o P s
Blower housing Starting pully anu Muffler (EY13-2 T 201 - 24

S

AT
48—




Blower housing Starting and Muffler (EY13-2BT) 201 - 24
No. Part  No. m Q'ty Old part No.
s10 20551410010 Blower Y

22059170103 Label (trade

e 420552710010 Cylinder baffie compl. [

4 2059181013 name) Lol :
00165061 20 Bolt LT i

GO31T06000 Washoer L7 !

7 Stop bulton 1 ECS3E-7051 |
3 Tapping s 2 hfmﬁ\lﬁcw
5} lamp 1 ,
101 2053020122 Muflit Pl

| 1 EVISB-7011

12 2067310101 i Wire

20552810011

PLo 0021966000 , 2 :
i
15 0032006000 | Z

i
|
|
i
|




Carb

uretor (EY13-2RT) 201-25




Carburetor

(EY1I3-2BT) 201-25

No. Part  No.

=1 2056230100
s 2 2056230220
O 2066251008
{ 2096230208

5o 2096231208

T 2056250508
8 20606251508
0 2056210008
1020506235008
T 2056243008

12 2056236208

(3032006000

0022806000

15 02110206010

o 2061390101

19 2056236108

Tart

Q'ty Old

part No. Description

CM;:,M;E;H.QQ assy.
Carburetor assy.

Float chamber packing
Needle valve

Packing

Nozzle (11A)

Float

Float pin

Main jet (£87.53

5

clener)

o

—t

Inclske2, 15, 16

Incl. 3 ~14, 17,




Magnet (EY13-2BT) 201 - 26




Magnet (EY13-2BT) 201-26

No..  Part  No. bart Q'ty M_CE part No. Description
2057010410 Magnet (@) :m,é: ‘ 1o q:n__.m‘ 13, 14
2057010310 Magnet (3) assy. 1 Inct.§ ~9
| Tgnition o 1
5 Condenser 1 | ,
8 Covd compl. 1
7 Contact breaker 1
dreaker cover 1 , Incl. g

5 O {elt 1 |
1000013601080 | Serew 1 ,
110032001000 | Spring M 5
120 0655000010 i oSpark plug cap 1

JORTRO0103 et (point eover) 1 W

205760 Gasket (point cover) 1 , |

H
!
¢

— 50 —



Recoil starter (EY13 -2BT) 201 -

e




Recoil starter

(EY13-2BT) 201 -27

_

ﬁ

Qty MQE part Zc.‘,~ Description

i
I

No. Part  No. “art Naime

222 10 2055011000 , Recoil starter assy. _ 1

ofe uw 2055011001 U , Recoll starter compl. ;. 1 ,‘
3 2055420101 ! Starting puliey ., 1

4 - 0043506100 1 Screw & washer assy. W 4
5o 0011606126 Bolt & washer assy. 3 |







